CONCEPT 30

* GYRO RECOMMENDED
(NOT INCLUDED)

RADIO: 4 TO 5 CHANNEL MAIN ROTOR SPAN 1,160 mm

KIT NO.4089 (DX KIT) ' WARNING!
This Radio Controlled Helicopter is not a toy! It is a complex

KIT NO.4090 (bE KIT} machine that is capable of serious bodily harm and property
damage. IT | : RESPONSIBILITY AND ¥YOURS ALONE

: zctly, properly install all RAC
COMIonen o test fly helicopter. IF YOU ARE JUST
C LT ¥OUR LOCAL HOBBY

STARTING R/ N
SHOP OR WRITE TO THE ACADEMY OF MODEL AERO.
NAUTICS TO FIND AN EXPERIEMCEDR INSTRUCTOR IN

THE FINEST MACH) CONTROL MODELS
YOUR AREA.

ENTIRE CONTENTS © 1989, HoBigo INC.

— to com

CONCEPT 30"
SERIAL NO.A 72899



ASSEMBLY NOTES

Imporiant: Check confents thoraughly 1o en
sure that no parts are missing. Refer to Bageged
Parls List {pp. 34-35),

O Bedore [wu begin, carefully read through rhe
manual. This will give you 8 beter un(ir
standing of the construction of this madel.

O  Cerain symbols are used throughout the inskuctions, Pay attenfion 1o their
lcation.

— W LOCH] ... Places where Screw Lock (Zap Lock, efc.)] should be applied. This
e will prevent screws and nuts from loosening up during operation due
tr the vibration of the meodel,

Points where Grease/Oil should be applied. [This will reduce wear
and friction and previde a smoather opersting jaint. )

Where you see this face, are steps that you should pay extra particular
atention to when building this maodel

O When installing any confrol rod make sure
that the word "Kpasho™ faces outwards,

Screww the ser scoes in but de no
fighten wnril Sep 5.

ste l ._-:::="'"
{Actual Size) p & %
[M3 x4 SET SCREw . 1| ALLEN WRENCH
i1.5mm| Thread the set
_J_“ £ M3 x4 screw Into both
SET SCREW | ™™

-

7> HILLER CONTROL LEVER
) {HE-T) ;
' CONTROL LEVER BUSHING

A few different types of screws are used in the conssruction of your madel. Here are some
examples of them and how they will be indicated in the instructions, For example, Self
Tapping will simply be 5T screw.

SCREW SELF TAPPING [5/T)
o wide (Jommmmm (s
i ™ t " Has o tapered end
Fine Threads ~ |- Coarse Threads

Small

FLAT HEAD SCREW (F/H)

it is an ordinan screw it
will be marked “screw™

Tapered
ALLEN HEAD SCREW (A/H) Head
5 PAN HEAD SCREW (P/H)
HEMgt:lrmI /’.'I f ot LI
Opening . Large

=T Sel Screw

Dra nat lighten et

. oo

Llse the exploded diagram to compare the shapes of the small parts used with each stap,

Do not use excessive force when fightening 5T hype screws into plastic, Cvertightening
will cause the threaded portion of the plastic 1o stip. I s recommended to stop fightening
when some resistance w fell afer the threaded portion enters the plasfic,

% STABILIZER SEESAW
[HE-1)

Step 2

1+ FLYBAR
[HE-17)

Make sure the
“Kiashn™ faces oul,

MOTE: Ifth frol rods in - g,
NOTE: litheconnal ods It &' STABILIZER CONTROL ROD

the ball recepracle lightly with (HE-3]

400 grit sandpaper. “Kyosho™ faces out.

{HE-1}
'g iNSTALLﬂTIDN OF THE STABILIZER PADDLES
T
ALLEN WRENCH
11.5mm)

Install but da'not .
tighten until

SEE-SAW BUSHING

Hald the M3 Mut in the paddle and
screw [ om fo 30mm.

— Step 15.

M3 x4 SET SCREW zl
tm

M3 NUT ;2.0 .2

©,

w STABILIZER PADDLE (SE)

Step 15. I0mm e
8~ M3 x4 SETSCREW .
. o DA oo
ot | 1 STABILIZER PADDLE {DX) . ;

Install but do not righten unill

&

SE

Make sure that the paddles are positioned as shown in
this piciure,

'ROTOR DIRECTION
18 SEE-SAW BEARING —E%@—
i 5 *

Screw on the mdon paddles to 33mm from
the end af the fly bar

= STABILIZER PADDLE (SE)
[HE-2)

M3 x 4 SET SCREW

3 STABILIZER PADDLE ..
(HE-4)




@SSEMBL‘I’ OF THE FEATHERING SHAFTS
13 FLAPPING HINGE BUSHING

Assemble hao sels of these, . [H E']]
M3 %8 ALLEN : 1 FLAPPING PIN {3 x 18} < !
Sorew $im e 'R
4 &=
g fesembled View
418 M3 x 8 WASHER . 1 FEﬁTHﬁEE‘E‘ SHAFT
h, * 15 FLAPPING DAMPER
T (HE-1}
., 18 BRG SPACER
M3 x 8 ALLEN i M, {HE-4)
HEAD SCREW ey, b GRIFE EEPS(:ER

@SSEMBLY OF THE MAIN ROTOR GRIPS i.

M2.6x12 SCREW—?

M2.6 x 12 SCREW . .8 & MAIN ROTOR GRIP {A)

Assemnble fwo sets of these,

Epan: *EYE {HE-1)
L SEE
hx?%.i_i_r? f
M2.6 NUT ... .. .8

1 MAIN ROTOR GRIP (B)
[HE-1)
®
Vd =

/
| T
- INSTALLING ROTOR HEAD (A)

MZ.6 NUT ——@

| Assemble in steps.

—@. ROTOR HEAD (A)
{HE-1)

S
.,
.
NH__

The distanae of the Fiybar be: g

tween the paddles should be

about 318-320 mm,

STABILIZER PADDLES
® (STEP2)
N
Step2 o
Make sure that both Stabilizer Paddles and the Hiller Contral Lever
Slep l ° are lingd up in the same plane &s shown.
Muowe the Fiybar so distances (%) and (Y] are I, Then tighten
the center sef screw, Hold anta the Rotor Heﬁﬁ] and balance fhe
Flybar. Should line up.
BAD ‘Q_\_\\___\:ﬁ-&;‘:‘:’_ — L'-\-_:::'::;
GOOD — — < = ' o
e e - .I'.
BAD = Te— . HILLER /
Makie sure that the Fiybar is horlzontal, f not, balance it using PADDLE C?_EJEEL FADDLE

decals or fape on the higher pedidle,

s | T



L

[§] roTOR HEAD COMPLETION Step 2

Step 1 i T

Install Retor Head (B),  M2.6 x 12 SCREW _ﬁ

TROTOR HEAD (B)
(HE-1)

"Kyosha" faces out.

Assemble rwo of each rods ra/\ T
the lengths shown below,

i3 BALL END
(HE-3)

[
‘' FLYBAR CONTROL
ROD {HE-3)

[(ACTUAL SIZE)
# PITCH CONTROL ROD

Used in Step @

“Kyosha' an ather side.

M @ FLYBAR CONTROL ROD

a)

M2.6 NUT . .. ...
DROD oo
fLediiibaini il e ke naieani]
~ PITCH CONTROL
WROD: Libiesi i
Make sure rhe ' Kyosha™ waord faces aut, SIEP 3
o |
RIGHT WRONG
SWASHPLATE ASSEMBLY Step |1
M2x12ALLENHEAD = DX e HidSoamia™en  MAST ASSEMBLY
SCREW 00228 | j§ &
Qmm [HE-2] » MIXING LEVER
M3 x 12 ALLEN HEAD [All parts are found In this bag.) BUSHING
SCREW .. ...... 2 2% MIXING LEVER

[ Jmmmmm  scvelic M3 x 12 ALLEN HEAD
: PIN (M2 0] sC i
M2 x 6 WASHER . . 4 . e :

: e
i @ e & r COLLECTIVE
: M CYCLICLEVER L M3 x 6
M3 x 6 WASHER . . 4 /. WASHER PITCH SLIDER
@ 2 CYCLIC LEVER / LEVER {HE-8)
: & loon
SMINGLEVER. | || 2 x12ALLENHEAD ., \ﬁfWHSHE?‘USHING P
| e ! L X
®BUSHING .. ...2 AT i > A s
: ' : 5 Be careful :
m@ Ll SE  oigenw Step 1
C IRV a3 SCTes. MAST ASSEMBLY
o 'mm | [HE-2] s
141 ; [All parts are found in this bag.) ++ BEARING WASHER ™
T Ve
m;':l.l.@n HEAD‘ i 3x 6MM BEARING (SE) e

: (e M3x12SCREW ./ __g@®
SHSTII CYCLICPIN . ./
it M2 ,@Hﬂ&@

o et MIXING
" w LEVER(SE)

# CYCLIC LEVER LINK M‘E N % BEARING ‘S [HE-8)
2 W COLLAR (SE)
M3 x 12 ALLEN HEAD SCREW ' CYCLIC LEVER (SE)

A

= | COLLECTIVE
PITCH SLIDER

DX - SE (BOTH)

Make sure that all linkages mowve freehy.

L8 . Snap on both sides, part #24 as shown,

.5.



8 MAIN GEAR INSTALLATION

M3 x 8 F/H SCREW .4

N HEAD

M3x18
SCREW . . ... ...
M3 NYLON NUT . . .1

ol

4k ONE WAY HOUSING ——
{HE-4)

4t MAIN GEAR
[HE-4)

a8 ONE WAY SHAFT
{HE-4)

Step 1

M3 x8F/HSCREW —F ¥

& MAST STOPPER RING

All four screws

Atach the Main
Ciear Assembly as
shown,

M3 x 18 ALLEN HEAD
SCREW

(HE-4}

@MMN FRAME ASSEMBLY

Make sure that you install the threaded
inserts In their proper holes.

/

M3 x 12 ALLEN HEAD
SCREW ¥1f] i

[ Tnmmmm

M3x155/T SCREW.3

M3 x 18 5/T SCREW .1

E-CLIP (E-2.5)

i MAIN FRAME (L)
HE-7)

/F‘rmﬁ in the M2 w14
Link Pin through the

| 31 ELEVATOR LINK

3 M2 x 14
I{INHIPIN

' II' o i .
L (i
viharided i By KYOSHO
@ M3 x 15 S/T SCREW .

{HE-6&)

® Make sure that all E-Clips are properly seated.

=B
faz, |

* B extra careful with the E-Clips; they can be
easily lost,

Link Fod and then inta
the Elevator Lever,

[HE-6]
E-CLIP (E-2.5)

/ '\ 35 LEVERPIN

E-CLIP (E-2.5)
4

/
/ M3 x12 ALLEN HEAD
: ' SCREW

—— _,—-"-H-H-F-'
11y theed [\ 5 BODY MOUNT (HE-13)
Wi v i ! 2 / R | M3x 12 ALLEN HEAD SCREW M3 NYLON NUT
| AN
b . | :-'..".r % £ '.-. -‘Gﬂ:m
E-CLIP (E25) ... .4 W >/ | e
it (=
W BODY MOUNT
(HE-13)
M3 x 18 S/T SCREW
I T ‘.ﬂ
¥ %
_ THREADED || - @
|| 5 INSERT (L) '.
| (HE-7)
i THREADED INSERT

\".\
I Méx&

(5) (HE-7) (PLASTIC)

-. | WASHER
&1 I
LE'E»'H%F_EJIN 3 AILERON LEVER
{HE-6}
i LEVER BUSHING (B)
. (HE-&}
@ PITCH LEVER

2 MAIN FRAME (R)
(HE-7}




i) Frame AssemBLY

Mzsemble the three pieces as
shonwn,

— 1 SUB FRAME
(HA062)

M3 x 18 5/T SCREW

st FRONT FRAME RETAINER
[H30&2)

M3 x 12 5/T SCREW

W FRONT FRAME
H3062)

'[ NGINE PREPARATION i
| @ 1 ¢ OO PN i STARTER CONE
g Stept " re
. — M2.6x65/T
| . 111680 BEARING (HE-5) N SCREW
(HE-4) {Included with Engine)

Insaall the cluich, cosling
fam, starter cone, elc., &s
shown at right.

Remowe the back

hald the crankshatt from
turning whike screwing on
the clutch. Then reinstall.

I“.uﬂll.l'lll

llﬂmmmmmu

st ENGINE MOUNT

(HE-4) -, 6MM WASHER

ENGINE
CRANK
SHAFT

Jain here.
Make hwo holes with an
awl or a habby knife.

-

i DRIVE GEAR —**+..,
CLUTCHBELL  "*=-.,,

{H3030) "-._”
Maha sure it the Cluch
i . THRUST WASHER Baaring surface is lighthy
{Included w/ 0.5, Engine) greased.

M3 x 16 ALLEN HEAD SCREW

i" FAN SHROUD [R)
{HE-7)

" Step 2
Install Shroud.

B FAN SHROUD (L) -
(HE-7)

" MZ.6x105/T
SCREW




@AIN FRAME FINAL ASSEMBLY ,
| Stepl

FUEL TANK ASSEMBLY (HE-14)

- SILICONE TUBE
' {SMALL)
“t TANK ADAPTER

—ni TANK WEIGHT

= TANK CAP 7 % SILICONE TUBE {LARGE)
i1 SEAL WASHER Cut S0 o Tomuffler.  Cut 120mm long.
i SEAL NUT == T
_ -4 SILICONE TUBE _
. freh h;ﬂ ! ,METRICRULER o 1o BHALL) o stalled in the tank.
10 " E a 5 B J i
" p— :
L-!]u oot bt v ee o e

Cut 90rmm long.

MAST

ASSEMBLY Install the Main Mast Assembly, Counter Gear

Assembly, and the Engine Assembly, then screw
the irame together.

) COUNTER GEAR
N et ASSEMBLY
(HE-4)

| 5
!' ..
, ? 31 AILERON LINK ROD
(HE-3)
Install, but de
|‘: / o - g3 ; nit flghten yer.
N e g Il M3% 12 ALLEN
ARRdr:iir T i ! | I L HEAD SCREWS
Il [ <7
| ~E
|
| *M3x8 sn‘
b

{or use the screws that are
with the engine.}

it .-:'..lllrr:”‘”‘i.”l.lrl!l - ! _- § Y I'I *M3Ix15S/T

3 x 18 ALLEN HEAD ; . | |  SCREW

i | 7] 2 "{ A \| *M3x255/T SCREW
3 1. . o = ] |

|
* M3 x 15 5/T SCREW

# Install screws on the other side, too.




iy

MAIN ROTOR GRIP

CHECK THE STABILIZER BALANCE

@ FLYBAR f
{STABILIZER BAR) ¢ L,

MNote: Flybar segrments & and B siﬂn-uld b egual, Hold fhe rodor
head as shown and make sure that the Flybar is horizontal (0}, If not
%}, balance it using decals or 1ape on the higher side. STABILIZER

1 PADDLES

CHECK THE FLYBAR ANGLES G ANLIEER )

Install the Flybar contral rods as shown below,

E'—'—'r Thiese four
planes shauld

all be parallel.

3 STABILIZER
PADDLE /
@ FLYBAR CONTROL/
ROD 7

_/

WView thie rotor head from the side and
make sure that the stabilizer paddles, the
rodor head, and the Flybar contral rod
ends are parallel with each cther, IF nat,
held the Flybar and furn the paddles
until they are parallel. D% - once the
paddies are lined up, tighten the o M3
® & Set Screws, |

A

Maote: If the confrol rods in any step Te prevent scraiching place a small Addiust by twish :
seem too fight, sand the ball recep- piece of cloth or paper around the |ng“|lghhglr r‘.giq_
tacle lighily with 400 grit sandpaper. Fhar,

CHECK THE MAIN ROTOR BLADES FOR BALANCE
- EMAIN ROTOR BLADE

M3 x 20 ALLEN

HEAD SCREW

Temporarily install the main redor blades
Just tight enough that the blades will still
M3 NYLON rrewe in thelr maunts, Ness, balance the
NUT assembly by holding the Flubar as shown,

Leading Edge Rotation

Wrap the 1ape & shown If the blades are horizontal (O] they are
below. oy, If not (X} add decals fo the lighter
blade. .
TRACKING TAPE If decals are added
DECALS®~& 1o & blade, mark s
rip for easy refer-
E'nne whenwrelnshll- BAD
ing.




ROTOR HEAD INSTALLATION

M3 x 20 ALLEN HEAD
SCREW

||||||||

s

M3 NYLON NUT . . 1

on

Snap the Control Rods onta their proger
Ball Receptaches where shown,

M3 x 20 ALLEN HEAD SCREW

.4 ' STABILIZER CONTROL ROD

% Step 1 s FLYBAR
CONTROL ROD

CONTROL ROD L
: -,’i_'-'lin-‘- =
3 L-'i-.'.ll""ﬁ-""

[m LANDING GEAR INSTALLATION "’ﬁ

(e
M3 x 455rmw4

| M3NYLONNUT. . 4

!. oq

N
2

=il

2
!

i

S =

=
=

"Rz

M3 NYLON NUT

_ ¢ BRACE
(HE-16)
M3 x 16 ALLEN HEAD
. SCREW
g Do na overtighten set “M3x 4 SET SCREW

s

W BODY MOUNT (A) -

(HE-13) /
i ANTENNATUBE — ¢

{HE17) |
& - % SKID CAP
Glue the Skid Caps in place % SKIDCAP  —@p— :)J _ SKID {HE-1&)
_ [HE-16) % IHE-16)
, TAIL GRIP (A

i M3 x 14 THREADED ROD
{HE-11) . i Assemble Thrust

Step |

Use Allen Wrench

to highten. Sy HE0]
# TAll: CENTER HUB o . 7
(HE-11) @“M3 NYLONNU

M2 x5 SCREW . . . .2
(o

M2 10 /T SCREW 4
M3 x 14 SCREW . . .2
M3 NYLON NUT . . .4

(G-t Step2 Step3 '
=0 T THRUST BEARING '

Bearings.

> TAIL OUTPUT
SHAFT [HE-11)

.,

-,

M3 x 14 ALLEN &~ oy’ 1 TAIL GRIP (B)
HEAD SCREW el {HE-10}

i TAIL BLADE

Tail Center Hub

s rnaler r o (Do not fighten the \
T gossonhisend. e T it all the way, M3 NYLON NUT
(3 ' ﬂ the Thrust Bearings o,
needfomove} &
it BALL END (S) s TAIL PC PLATE SIE[] 5 == Ensure that ball is linked ta re
. ——— HE-12 c N, tacke: an leadi side o
e 12'} &, Bi't'l'.ﬁ'lulLlll:"ITﬂ:H RING {HE-12] A g ::memnm sﬂiﬁ:ﬂ:
Step 4 .-‘:-,..“I IB_"]E'[.'I BEARING grease the Tail Duipul Shaf

Fi th iy,
—/~—  [HE-11) i

/9 SLIDE BUSHING
4 (HE-12).~"

# PITCH RING NUT ¥~
{HE-12) o
M2 x 5 SCRE'

s

(HE-11} g L Assemble both
P



TAIL ROTOR FINAL ASSEMBLY

—
Step 2 M2.6x8SCREW |

M2.6 x 14 SCREW

Pas lhapin through 1 v the hoies Bne 11050 BEARING
] N T |51 TAIL GEAR
e R
# TAIL GEAR BOX (R (% (HE11)

[HE-10 e

: M3 x 4 SET SCREW' i '
/ . ¢”  }1480 BEARING ¢ S
M2.6 x 8 SCREW . . .1 ® ‘“5“}35;’:?'”@' z'ﬁ GEAR PI® e g | &
gryeni s iy RTT 1> ,  TAILINPUT GEAR & |
; {Em j 4 ST e M4 x5SET SCREW HE-11) M2.6 NUT
£1 L1 i34 M TAIL SHAFT THRUST COLLAR &~ _~ (Before each fiight ses-
M2.6 x 18 SCREW . .2 jon, meke sure #h
Hi Fﬁ!"-’ i HET2 11 TAIL BOOM slon. make suré hese
FISRERERRRRE S | w TAIL CONTROL ROD
M3 x 4 SET SCREW .1 # SHAFT GUIDE {DX)
il R EERE {HE-17)

W .2 TAIL DRIVE SHA

Step 3 _.
i 3 x 6 BEARING (SE) -

- HE-17
Grease the shaft @

(HE-17}

B here. | . = Y,
A ) i TAIL CONTROE i BRACKET
& SHAFT GUIDE {SE) GUIDE (HE17) [HE-10
HE-17) ™~
[ i

35 TAIL PITCH LEVER

M3x25SCREW —— -
. -

Maunt the Sqabilizer
Fin 360mm hack

fram the front of the =~

boom,

" STABILIZER FIN

{HE- 10
oddioon e s M2 x 12 nLleNTE:;whSHER
ould ook like this. : »
- al’ _ 14 VERTICAL FIN
N et S - SCREW T HEN)
TAIL BOOM INSTALLATION ! i Tum the Counter

TAIL IBL.%IZ‘.'E

“ Ciear to align e
cuuplinE with the
ad.

Dovlve S
// /" oo F;

|
TAILDRIVE 1 77~
COUPLING |~

-
Move the Horizontal Fin so that bath fins v | | ||'(
| are 90 from each other. | |
Make a mark that is R :,.] 7
47 5mm from the end. £

When installing the
boom, slide it on anky as
{ar as thie mark.

After the Tall Assembly is in place, fighfen
the Towr Allen Head Screws marked vy .




face

|
[« 5SERVO
M2.6x 125/T SCREW .

(s 20 e % SERVO MOUNTING

|.5= PLATE
« 4SERVO { LEFT/RIGHT
M2.6 x 12 5/T SCREW [, CYCLIC SERVO
(16 " {(AILERON)

_\—\_,_T__II

T L : =,
CFrIEIﬂECTIUE e, |
P
SERVO - e ting
-~ the right direction
THROTTLE ! | a5 shaown.
SERVO i
- //\@
- —
< (- s
TAIL ROTOR _ J_,_‘ — ﬂ/t_
SE ! : —.v-—.__\_\_____ d}--‘-‘.
{RUDDER) i _})

= Ha sure o use
thie rubber grom-

rrets with
the radio system
{the brass eyelers
arie nied used).

In case you use just 4 senos: One servo is used
for bt the pitch and engine throfle confral,
! Mount in the midde posifion.

FORE/AFT
CYCLIC
SERVO

The switch mount is installed behind the pitch?
engine servi with Double-Sided Tape as shown.

INSTALLATION OF THE RECEIVER/BATTERY /AND OPTIONAL GYRO

-

SIEI] l Cul the double sided rape as indicated (use the ruler below).
SWITCH BATTERY GYRO i
" | RECEIVER
MOUNT | GYRO AMP GYRO 10 Step 3
3] 4l e a0 40 :.?rz:ri“ Ciyrer and the
s 2 WIRE ﬁfw Lhrhuﬁms . p— BATTERY
"ep g hura.leg ewire - = = r
sl he Recewerand  Gypey TN TAIL " (@ == @) CONNECTOR
paten: e[ ROTOR _

/
i P

1 ."'Ir.
DOUBLE !
SIDED TAPE

\.\ ;
=
oy d_:'::::f' L Rouhe the
Y ansenna wire
o thraugh the
ube.
Il
FRAME -
Make sum:li'l:
gyro sides DOUBLE
! nat fouch the SIDED
frarms: once L
imesalled. TAPE
] 16 20 0 4 [

an 82 ] ] T
11

3 Ll H o
et el bt e b o L

FOR

__RECEIVER

SWITCH

-5 DOUBLE SIDED
TAPE

Antach the switch mount
io the back af the throhle
senva. SWITCH
PLATE

- SW
GYRO SCREWS
| SWITCH

* Consult the manulaciurer's Instruclion manual for

praper connection and handling of the Gyro.

12

ey




Control Rods used in this step are con-
tained in Bag HE-9.

# FORE/AFT CYCLIC
CONTROL ROD

LEFT/RIGHT
¥ CYCLIC |
CONTROL 1% BALL ENDS
ROD The word "Kyosha ' shoukd
face outwards
SWASHPLATE
ASSEMBLY

® deljust the linkages
w0 thie swashplate s level
in bath side to side and
front to back directions
a5 showr,

™ Should be parallel in all
— __direciions.

34 FORE/AFT CYCLIC CONTROL
ROD
i PITCH CONTROL ROD

Fln 'L
LEFT 35 LEFT/RIGHT CYCLIC CONTROL ROD
: : i =

26 THROTTLE AND PITCH CONTROL ROD INSTALLATION (4 SERVO OPERATION)
(FOR 5 SERVO OPERATION SKIP TO STEP 27) /10y
111 Phch Control Linkage i LEVER

- ; Pitch Control
CENTERED 51‘1:::[{/ g Lise the hales below for I i

@ PITCH CONTROL the cantral rads, Rod Hole
HDD

With the radio on, posl-
fiar the thratle stick in
the center and the frim
lews edore inssalling the
cantrol red,

N
Trim at bakom

. st the ball end sa that the pitch lever and the sen ““‘--\___,__._-—-—'—"'"_'_'_'_H". = L TTLE
Fettet Ine ¢ 90 1o the connol rod. LINE & CJEPSOLkGD

.................................................................................................................................................................................................................... HOLE

#5 THROTTLE CONTROL ROD  (Note: Same length as the lefl /right
oyelic controd rod,

Wit the radio on, pesi- A
fiar the thratle stick and ™ °

trirm all the way down LS

betore installing the ——
contral rod, —

Flying with 4 Serios

THROTTLE * Double check the pitch angle with control
CONTROL ﬁ slick position (see page 16, callective pifch
LEVER i B adjustment).
( # The pitch trim and the throfle heokd festures
* Adjust the chevis so that the thratrke
cﬂnl‘l‘ﬂlu lewer is all the way closed. _l ) R cannot be used with the 4 servo set up.
!
v




|

HROTTLE CONTROL ROD
NSTALLATION 5 SERVO O

i THROTTLE CONTROL ROD

PER-
ATION (IF 4 SERVOS ARE USED : L
SKIP TO STEP 29) D~ ————

Pesition rhe rhrotle
atick and the trim
lever ho thiir lowest
settings.

Adjust the Clewis so that the rhrotthe control lever
ZIH" the way closed when the throttle stick ks
o,

THROTTLE # THROTTLE [

CGN};IEIGL W CONTROL ROD

LEV " A\ Note: I the contral vod his fre frame, bend it unil it

clears.
OLLECTIVE PITCH CONTROL ROD INSTALLATION I COLLECTIVE PITCH
5 SERVO OPERATION) MAIN CONTROL ROD
ROTOR _SHOULD BE [__= ?:.
SHAFT “PARALLEL — flwn -
PITCH LEVER
BALL END i COLLECTIVE PITCH
Mone the thrarle siick L~ CONTROL ROD

and irim o the certer
position,

With rhe rhratrle in the middle positon,
adjust the ball end o that the main roter
shaft and the pilch kever ane parallel.

AIL ROTOR LINKAGE INSTALLATION il TAIL ROTOR

Assarmible inorder i@ —@

mwsttmm O rd |

i jg.im R -_-._:‘} B ;--- e

the shaft.

@ Place r:e"_'"'\f" Ty A
T, @Plicethe &)

) Snap on,

Tighten set o W I-I
i . m TAL ST
"/ - CONTROL =" 1 '

S BALLLINK  [INK

CONTROL ROD R

Z10mT -
I| ,-'

Remowe the servo horn and Inser!
the control rod inte a hals 1W0mm
frewm center [see botlom pictune).

B ?— — Included with servn,

ET oo Aafuss the mising knob
HSCEHKE:HE Ol betore each VY aﬁmm!glrn mhegr'ran-
flight session. ulacturens insructions,

—— T o —

Ad|ust the rail contral link and
the ball |Inksnﬂ1!1aﬂrﬁllrch lever
is perpendicular with the center
line of ihe gear box.

Cerifer line

TAIL PITCH

Center the thronle. il
rolar shch,

14




@STALLATIDN OF THE BODY MOUNT

M3 x85/T SCREW (2) |

i
5ma|| Area
| to prevent interfer-

ence with the tall
roter controd rod,

—=—= M3Ix 8 5/TSCREW

@msm_mnom OF THE CANOPY Stepl

Agsarmibde In steps 1 to 3. m CANOPY

M2 x5 5/T SCREW (4}

w t

"

Rermove the shaded area,

M2 x5S5/T SCREW

Arach the canopy s the body with the
decals provided.

2 Make rwo 1mm hokes on each side

Install the screws,
do nod over ighten

1] where indicated by the arrows. mll‘lsmh;uﬁ?mlc
@PPLYING THE DECALS
= Carelully cut cul the decals. ﬂ E

* Place thern on as shewn,

* To avoid air bubbles. stan by attaching side]
the cender first and work your way out.
* All decals are nurmbered for easy relerence, »
- (4B ather side)
a @ other side) [11] | @ other side




@STALLHTIDN OF THE BODY

Full oun the

body slighily 1o
clesr the chassis, =~

Make sure that te body
maunts slhde hogether,

I|II" II|

INSTALLATION
SCREW

INSTALLATION OF THE MAIN ROTOR BLADE

M3

X2 D SCREW
IITE i2) M3 x 20

.' g‘ .I'I TR

ALLEN HEAD
, M3NYLONNUT (2)

SCREW
Q4

Leading Edge

‘: ' TRACKING 'ﬁ

M3 NYLON NUT

H traching decals are used: Make sure that the
decaled blade is in the marked grip.

M
DECALS |

1 Full Thronle Hall Throtthe

|

:' * Half

| The setting Thie setting
shiould be al shuld be al

+ 10 pitch. +6 “pitch,

Leading Edge

Sight directly from
the side,

— =4

7
| "=
=

The seiting should 4

b af -1 ®sa O *pirch. e

¥

Poarly adusted colleclive pitch, even an ermor of 2 degrees, can make the helicopler unsafe or unihabde.

FINAL ASSEMBLY INSPECTION

@ Check the sat screws for
the drive shall. [acoess

o~

Make sure that the ransmines, servos, and waork,
ayre
properly.

hale)

i Chech if all fhe screws are ightened. i

8 Chech the maotor mount bolis,

€ For trouble free cutch operation,
||E:IW grease or oil the clutch
shalt periodically as shown In
step 11,

© Chech il all the linkages move freely.

Dwring flight, screws and nuts may loosen up. In heli- o
copters, even if one screw is loose, it may result In a
crash. For assurance sake, please double check all the
screws and nuts. Especially the (8) mator mount allen
head bolts.




PARTS REPLACEMENT

REPLACEMENT OF THE STABILIZER BAR {FLYBAR}) B First remonse the fop cover and then the set screw. Mest, pull the bar our,

(1] Elsﬁmnwth! linkages and remase the rotor
ead,

Rermowe the main-blades and
the slahilirer paddies,

The paddles should be about 318mm
(12 and 3716 apart, and distances
Ui and VB should be equal,

Tighren the Ser Screw

B M3Ix4SETSCREW

Canter Line *

ST;BIUZEH E‘:;I}'ﬁgm STAi;ILIZER |
.............................................................................................................................. PADDLE i MEVER _.....[PADDLE
REMOVING THE ENGINE (INSTALL IN THE REVERSE ORDER)

B et i o e e e

and shroud screws

Remowe from
the indenr,

NEEDLE VALVE




PARTS REPLACEMENT (CONT'D)

REPLACEMENT OF THE COUNTER GEAR:

Drrive out the pln

Exploded view of
|the main frame|

When replacing the starer
cone onlo a new coaling fan
make hwo small holes for the
screws 1o thread into.

DISASSEMBLING THE REPLACEMENT OF THE DRIVE SHAFT GUIDE.
SWASHPLATE

B Cui the boom on both sides of the guide and then caredully 1ap it
B i bled Part cut with & harmmer and dowel rod (or pipe].
Sa55e arls

) Remove the 4 set screws
and pull the assembly off
Fhar rmasi

B Toinser, drive the guide In Its proper direction using a shom pipe

o glowel,

an Pipe or Dowel
1167 /
- [ — W- - Slighthy el far easy
- [ \ installation
N \'\}_/

32 :m H
13124
A f H—— Should be 32cm from the tall end.

Place on awood block




EXPLODED PARTS DIAGRAM

awanne i I §  M26x125cREW
@ M3NUT

M2.6x 12 SCHEW
M3 x 20 ﬁLLEH

HEAD SCHEW
19 43007

- ‘99
- eﬁ
M3 x 8 ALLEN b .
HEAD I L LR 4
SCREW &* M3 x 8 WASHER [~

" M3 NYLON NUT X
o .
M2.6NUT — @
H-300a
e

F

M3 NYLON NUT
M2.6 NUT

J0HIT

IM2 x 6 WASHER
M2 x 12 ALLEN HEAD SCREW

MW-H-3D'0
PARTS
stocke | Tnik DESCRIFTION CONTAINS RETAIL stocke | FARES DESCRIPTION CONTAING RETAIL
KYOEIOI | H:3001 M Hetar st Y B35 KYOEN20 | Ham2 Suash Plate Assermbly ey 3095

Seat. Sewne Bushing (DX




EXPLODED PARTS DIAGRAM

M3 x 18 ALLEN HEAD SCREW
M3 x 40 ALLEN HEAD|

SCREW
M3 x 15 ! N 143037

H—
K028 {_“ E
o,

!

\‘g
A-53004

- —
LLI
@ EH3028

%—— M4 x5 SET SCREW

. M3 NYLON NUT
e 43022 g hacad 2 s

[

' -,

' -

' ag
H . H
H - R—
| d

' —
i - T
! 5

BCoAane

0 45037

1509, 571 SCREW 2 /M3 x 12 ALLEN HEAD

|| a SCREW
i P {f
T T

= ey
| 'IlII <
|
| &
MIxi2 i : I'\b
ALLEN HEAD/| | Pl
. SCREW L /M3x18

: - |
M3 NYLON NUT: @@ i

) :
RN — — Wh ""i'-_'-';l |I'||II 3«8 SCREW
M3 x 8 SCREW = i%" —M3x IBALLENHEAD 7+ [

u 11

¥ SCREW kg !

= : K | = #3035
:"'E"-‘-ﬁ' = ) :

Wb - ‘
(s

A hana —

L1 ]

A9 WG -

=30-

&2 |s/TscRew 5




e

EXPLODED PARTS DIAGRAM

ENGINE INSTALLATION;

1. Remove the engines bach plase.

. Putthe thrus! washer and drive gear onto the crankshaft,

+ Cirease the bearing surface of the clurch liberally. | [For rauble free operstion, periodically grease the clutch whare shown,|
- Camefully hold the crankshafl from furning and screw on the clidch,

. Replace the bach plase.

- Place the fan onto the clutch. &t -l LD

M2.6 x ﬁER’TSCﬂEW—i
- Install the washer and nut onto the crankshaf and tighten,

B -~ o B ow o

- Slide on the starser cone and drill two holes for the screws 1o firead in. CTECD)

MUFFLER M3x105/T

- 6x 13WASHER
(@)

9. Insfall the 2 scresws.

10, Place the fan shroud around 1he engine.

11, Attach it logether with screws,

M2.6 x 10 5/T SCREW

12. m ot pat the rmuffler or inkage an wrtil the enging is secured on the
copher,

PARTS
STOCH# DESCRIFTION CONTAING RETAIL STOCK DESCRIPTHON CONTANS

EYOE2M0 “-301% [Main Masi zl | 11.95 KXY DIEXS5 H-3073 | Cni Plinae Chaich 1
mm—
__mm
_mm_m

m—__-_——

00620 W3 oo o uns | 595 | wvore o s [prswesess e vaxi | 00




EXPLODED PARTS DIAGRAM

PARTS
STOCKS | PACK DESCRIPTION CONTAINS RETAIL

KYQE3OD | H-2028 | Tall Drive Joint §7.95

mm
(T G P N 1 A T
cv0E070] 0t | T LSt ook o501 <o 695 |
v0E800] o0 | Tt g [ | 1295 |

UL TR

R-Jid 5

M2.6 x 14 SCREW

Q‘\& ' Z

™~

M3 x 25 ALLEN HEAD
SCREW

1
I
I
M4 x55ETSCREW —8§ |
I
I
I
I
I

(7513030
.r""

T4 w.anag
M3 NYLON NUT

2 x 6 WASHER
M2 x 12 ALLEN HEAD SCREW
M3 :,. 10 5/T SCREW

DESCRIPTION
Shak Guide (0]

roEsmol h-sm | TaowrtwBerny  fiwxz | 2095
ool | Taimage  Jwne | 795
voeaso] w7 | Twome s Lz | 795
I N R I R

KYOQEI20) H-3045




EXPLODED PARTS DIAGRAM

M2x55/TSCREW

S H-A070 |'
i

L8

W W
w_"' '—':-tl—ﬁ-md

% %- M3 x 12 ALLEN HEAD SCREW

|
il | M3NYLON
! NUT

i (M3x25 /T |

e l'll ||I \J'SCREW_,J |!.I

i 'Vﬁ%sni
% !

M2.6x125/T ——
SCREW

M3x85/TSCREW M3x18S/TSCREW .-~

-

15 B-J08E

/
@ M3x 16 ALLEN HEAD
SCREW

KYOEMND H-3054 | Body Mount Sel 107 WKL 9418697 NE | 96,95
KYOES00 H-3056 | Fised Tank Ser TR T R T TR 14.95
KYOEADS0 | H-3058 | Switch Mauri 10 % 1 3.95 .
; KYOESOTD H-3062 | Front Frame Set 95995 | Wk 20.9 FARTS
STOCKY PACK DESCRIPFTION CONTAINS RETAIL
3 [wvoEaos0  [n306s | Skid Se KT 20,95 =
Ea KYOE#S | H-3072 | Doubie Sided Tape Ba 2,60 KYOESO20 m Colored Tall Boom (Black) E”"

2 Blode Sets & 1 Cese

-33-




